ASSEMBLY INSTRUCTION

MODEL : ( FLORA-E8028 ) DRESSING TABLE ( MIRROR )

Before you begin, please follow Assembly Instuction carefully. Follow them step by step.

STEP 1 = STEP 2
Oy L1 A] Oy,
=
(A) M6 X 50MM JCBC 2 (B) M4 X 16MM C/B
SCREW - 2 S SCREW - 4 Pes
4
U 1
RERARK L ATTACH PART 3 USING (3 SCREW
() M4 ALLEN KEY - 1 PC AND PO SCREWDRIVER AS SHOWN
REQUIRED ASSEMBLY TOOLS :
POZI SCREWDRIVER - PC
STEP 3 ] STEP 4 /N g
i
5 L @ =
(C) M4 X 16MM C/B C
SCREW - 2Pes N I
REMARK : ATTACH PART 4 USING (C) SCREW H
U AND PO SCREWDRIVER AS SHOWN
REQUIRED ASSEMBLY TOOLS - \f

POZI SCREWDRIVER - 1PC

ASSEMBLY INSTRUCTION

MODEL : ( FLORA-E8028 ) DRESSING TABLE ( MIRROR )

Before you begin, please follow Assembly Instuction carefully. Follow them step by step.

FULL SETUP

1) TABLE LEGS X 2 SETS

PART LIST

2) PARTAX 1PC

i

—
5) CHROME CAP X 2 PCS

E]

3) TABLE WITH DRAWER X 1 PC

\\

——
6) METAL JOIN X 2 PCS

-

HARDW,

RE LIST

(A) M6 X 50MM JCBC SCREW - 2 PCS
f—

)
O

[0r=2d

(C) M4 X 16 MM C/B SCREW - 2 PCS

\

.

(D) M4 ALLEN KEY - 1 PC

ﬂ M4 X 32 MM C/B SCREW - 4 PCS.

ASSEMBLY INSTRUCTION

MODEL : ( FLORA-E8028 ) DRESSING TABLE ( STOOL )

Before you begin, please follow Assembly Instuction carefully. Follow them step by step.

Page 1

STEP 1

Oy

(A) M6 X SOMM JCBC
SCREW - 4 PCS

©

(C) M6 "L" NUT X 4 PCS.

A
o C?

(D) M4 ALLEN KEY - 1 PC

STEP 2

(8) M4 X 32MM C/B
SCREW - 4 PCS

REMARK : ATTACH PART 3 USING (B) SCREW
AND POZI SCREWDRIVER AS SHOWN.
REQUIRED ASSEMBLY TOOLS -

POZI SCREWDRIVER - 1PC

STEP 3

FULL SETUP STOOL

ASSEMBLY INSTRUCTION

MODEL : ( FLORA-E8028 ) DRESSING TABLE ( STOOL )

Before you begin, please follow Assembly Instuction carefully. Follow them step by step.

Page 2|

FULLY SETUP DRESSING TABLE

PART LIST

—
1) TABLE LEGS X 2 SETS

2) PARTAX 1PC

-

—
3) CHAIR SEAT X 1 PC

HARDWARE LIST

)
O

(A) M6 X 50MM JCBC SCREW - 4 PCS.
f——

2

(C) M6 "L" NUTS X 4 PCS.

f

ﬂ M4 X 32 MM C/B SCREW - 4 PCS.

.

(D) M4 ALLEN KEY - 1 PC




